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FIELD IMPACT SOUND INSULATION - TEST CERTIFICATE

Test 3 of 3
Trojan Hybrid Flooring - 8mm thick with rubber backing
black plastic

PROJECT: PN5236 U609 35 Kelburn Street, Upper Mt Gravatt LNT
Test Location:  Level 6 U609 Liv, Kit/Din room to Level 5 U509 Liv, Meas. Date:  26-May-2021

Kit/Din room Meas. Parameter: LLeq
Client: Trojan Timbers PTY LTD Tapping Machine: Look Line EM50
Test Performed: Eric Huang Receiving Room Volume: 84 m’
DESCRIPTION OF FLOOR AND SPECIMEN No. of Source posn: 2

Mic. posn: 2 sweeps
Test Surface: Trojan Hybrid Flooring - 8mm thick with rubber backing 1CP sweep
: RT meas: 4 Imp.

Underlay: black plastic SLM: Nti XL2
Adhesive: loose laid
Ceiling: 13mm plasterboard with 200mm ceiling cavity
Slab: 180mm Concrete

Weighted Standardized Impact SPL
1SO 16283-2:2015 & 717-2:2013

Results standardized to a RT of 0.5 seconds

ASTM E1007-97 & E989-89

Impact Insulation Class
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PN5236 Test 3 - Trojan Hybrid without underlay.xlsx
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